United States Municipal Environmental Research  EPA-600.,2-79-206
Environmental Protection Laboratory December 1979
Agency Cincinnati OH 45268

Research and Development

oEPA Water Filtration for
Asbestos Fiber
Removal

I



RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The nine series are:

1. Environmental Health Effects Research
[...]
systems in the Bay area. Some of his data on filter plant performance are
presented and discussed later in .this report.

A long-term electron microscope investigation of water quality was
carried out at the Water Purification Laboratory at Chicago. McMillan,
Stout, and Willey reported on asbestos in raw and treated water at Chicago,
and presented a graph showing monthly average raw and treated water fiber
counts for the July, 1974 - December, 1975 time period (20). The Chicago
water filtration plants employ coagulation, flocculation, sedimentation and
filtration. The authors stated that the plants " . . . remove 70 to 90% of
the asbestos fibers present in the raw water of Lake Michigan™ (20).

The monitoring program begun in 1974 has been continued. Fiber counting
data for 1976 through 1978 were provided by McMillan, and these are presented
and discussed later in this report.

TREATMENT STUDIES REPORTED BY OTHERS

Canadian Research

Much of the work on water filtration for asbestos removal has been done
with the assistance of the Environmental Protection Agency. Of the studies
done independently of EPA, work in Canada has probably been more extensive
than that done anywhere else. The Ontario Ministry of the Enviromment and
Canada Centre for Inland Waters sponsored research studies over a period of
years.

In the first research reported upon, Lawrence et. al. performed labora-
tory tests of flocculation and sand filtration (21). They reported 99.8
percent fiber removal when treating a lake water containing 12.3 X 106 £/L.
Later Lawrence and Zimmerman reported that with respect to fiber removal, an
optimum dose for polymer existed (22). Either an overdose or an underdose of
polymer resulted in a higher residual fiber count in water that had been
flocculated and filtered. An optimum dose for polymers has been reported by
other researchers who assessed filter behavior in terms of turbidity removal
and particle counting (23-26).

Lawrence and Zimmerman reported on use of mixed media filtration and
diatomaceous earth (DE) filtration in a study of asbestos mine effluent water
treatment (27). They reported that although mixed media filtration could
reduce the asbestos fiber concentration by a factor of 40 to 100, DE filtra-
tion could reduce the asbestos fiber concentration by a factor of 103.
Diatomite coated with aluminum hydroxide according to a Johns-Manville tech-
nique was even more effective, reducing the fiber count from 109 £/L to less
than 10° f/L.

The Ontario Ministry of the Enviromment set up a pilot plant in its
Research Test Facility in Toronto in order to evaluate the efficacy of water
treatment processes for asbestos fiber removal. The authors reported on
problems experienced in diluting chrysotile and adding it to the pilot plant
flow stream (28) and on results of the pilot plant study (29). The pilot



plant was similar to conventional plants, having rapid mix, flocculation,
sedimentation, and filtration. The plant operated at the rate of 0.4 L/s

(6.3 gpm). The plant had three 14 cm inside diameter filter columns, two of
which had dual media, while the third filter contained only sand. The authors
reported that optimized conventional treatment could significantly reduce
asbestos levels in potable water. In ‘the most successful experiments fiber
reductions through the complete treatment train ranged from 95 to 99.3 percent.
Foley and Missingham presented data showing that in one experiment at the

test facility, 99.5 percent reduction of fibers (from 7.8 X 10 to 0.038 X

10® £/L) had taken place (30).

Everett, Washington

Water treatment pilot plant research was conducted at Everett, Washing-
ton in 1977. Filter performance evaluation was usually based upon turbidity
or particle counting data. Watkins, Ryder, and Persich did present a limited
amount of asbestos fiber data, however (31). The data are shown in Table 1.

TABLE 1. ASBESTOS COUNT CORRELATIONS - EVERETT PILOT PLANT

Asbestos Count Particle Count
108 Fibers/Liter Turbidity 100/1iter
Run* Sample  Chrysotile  Amphibole ntu 1-5pm  5=60um 1-60um
Conventional Raw 143 4.68 1.05 12.11 1.24 13.35
Treatment ‘ X
: #3 Eff. 0.07 <0.01 0.06 0.44 0.06 - 0,50
Direct Raw 71.6 1.7 0.73 7.08 0.38 7.46
- Filtration
#3 Eff. 1.12 <0.01 0.05 0.037 0.003 0.040
In-Line - Raw 35.9 2,12 0.60 5.71 0.23 5,94
Filtration
#3 Eff. 0.39 <0.01 0.15 0.17 0.01 0.18

*Based on a 5 GPM/Sq. Ft. Filter loading

The pilot plant, as described in detail by the authors, could operate
‘with conventional treatment (rapid mix, tapered flocculation, sedimentation,
rapid sand filtration), direct filtration (sedimentation omitted),and in-line
filtration (both flocculation and sedimentation omitted). The pilot plant
was rated at 1.6 gpm. Conventional treatment and direct filtration (with
flocculation) were processes capable of producing filtered water with a
turbidity of 0.10 ntu or less. Filtration preceeded by rapid mix only

10



(in-line filtration) did not attain the 0.10 ntu level. The filtration
processes were effective for removing both amphibole and chrysotile fibers.

FIBER REMOVAL BY FILTRATION

The literature reviewed, when considered as a whole, suggests that water
filtration processes can be quite effective for reducing the concentrations
of asbestos fibers under certain circumstances. On the other hand, some
results show that fiber removal efficiency was not especially good. A basic
premise of this report is that reasons do exist for differences in water
filtration efficacy. Finding the reasons and explanations for differences
in filter performance is an objective that will be pursued in further sections
of this report.

Research on filtration for asbestos fiber removal has been sponsored by
EPA since 1973. The following portion of this report describes such research
on a location-by-location basis. Data are available for Duluth, Minnesota;
other communities on the north shore of Lake Superior; Seattle, Washington;
Philadelphia, Pennsylvania; and the San Francisco Bay area (through Kanarek's
study).

11



SECTION 5

WATER UTILITIES ON LAKE SUPERIOR'S NORTH SHORE

DULUTH

In June, 1973 the Environmental Protection Agency announced that its
Environmental Research Laboratory in Duluth had found asbestos fibers in the
drinking water of Duluth. At the time the water was disinfected and fluori-
dated but not filtered. In the summer of 1973 EPA began a program of research
on asbestos fibers in drinking water, and activity continues to the present
time. The first research, performed in Cincinnati with Lake Superior water
that had been shipped from Duluth via air freight, indicated that dual media
filtration could reduce the concentration of larger amphibole fibers by as
much as ninety percent. However, nearly all of the asbestos analysis was done
by light microscopy at a magnification factor of 450. This technique was soon
shown to be inadequate for such work, so details of the Cincinnati research
were not published.

During the summer of 1973, the U. S. Army Corps of Engineers conducted a
brief program of filtration research at Duluth. This work was described by
Schmitt, Lindsten and Shannon (32). They reported that polymer coagulation
followed by diatomaceous earth filtration was effective for removal of
asbestos. The authors reported that all the asbestos was removed in one run.
The analytical method in 1973 probably has a practical detection limit of 0.05

to 0.1 X 106 f/L, however, so 100 percent removal of fibers was not actually
" demonstrated. Nevertheless, DE filtration on a scale of 7 gpm appeared
promising.

Pilot Plant Research

In the fall and early winter of 1973 an interagency agreement for studies
of the problem was formulated and signed by the EPA and the U.S. Army Corps of
Engineers. Under this agreement, EPA funded the pilot plant research on
asbestos fiber removal and the Corps funded a study of alternative water
sources and sites for construction of a filtration plant or plants for the
Duluth-Cloquet—Superior area.

Black & Veatch conducted the pilot plant research at the Lakewood pumping
station in Duluth, Minn., with the assistance of the Department of Water and
Gas of the City of Duluth during the period from April through September,
1974, 1In this time, a total of 227 granular media and 228 diatomaceous earth
(DE) filter runs were performed.

12



Pilot Plant Equipment--

The apparatus used in the research has been described in Appendix B of
the report on the project (12). Two types of filters —— granular media and
DE -- were used. All units were situated in the Lakewood pump station. Total
water flow through individual filter systems generally ranged from 10 to 20
gpm.

Two granular filters were employed. Both units were package plants* with
4.0 sq. ft. of filter surface. Equipment variations with these units included
use of dual media; mixed media (tri~media); no settling; tube settlers;
single-stage rapid mix and two-stage rapid mix with propellor mixers; two-
stage and three-stage rapid mix with in-line mixers; alum or ferric chloride
as the primary coagulant; anionic, cationic, and non-ionic polymers; and
filtration rates of 2 - 7 gpm/sq ft.

Two kinds of DE filter systems were employed. In the pressure filtra-
tion unit! the clear Lake Superior water merely was passed through the pre-
treatment portions of the filter on its way to the pressure filter. The
filter had two pressure vessels, each containing six cylindrical septa. Total
filter-surface area for one pressure vessel was 10.0 sq. ft. After the
filter septum was precoated, body feed could be added dry or in slurry form,

The gravity or vacuum DE filter unit# consisted of an open rectangular
tank with flat septa. The driving force for filtration was the difference
between atmospheric pressure and the pressure at the pump intake on the
effluent side of the filter., Filter surface was also 10.0 sq. ft. on this
unit. Body feed could be added dry or in slurry form.

Both kinds of DE filters were operated in various ways to evaluate con-
ditioning of DE with alum, cationic polymer, and anionic polymer. On some
runs, a cationic polymer was added to the raw water. Single-step vs two-
step precoat was studied. Conditioned DE was used in precoat situations as
well as for body feed. Various grades of DE, from fine to coarse, were
evaluated.

Study Results—-

The two principal objectives of the research were (1) to obtain infor-
mation on asbestos fiber removal and (2) to operate pilot plants in such a
way as to generate data for engineering design and cost estimates. These
objectives were accomplished. Fiber removal results are discussed in the
following sections of this report. Cost estimates based on the pilot plant
work are not presented because actual construction cost data are now avail-
able.

*Neptune - Microfloc WB-27

fErdlator, The U.S. Army water filtration system developed by the Engrg.
R&D Lab. at Ft. Belvoir, Va.

#A product of BIF Industries

13



Amphibole data—--Analysis of the data showed that certain filtration
techniques were effective for amphibole removal as measured by x-ray diffrac-
tion at the National Water Quality Laboratory (NWQL, now the Environmental
Research Laboratory) and by transmission electron microscopy. Data are sum-
marized in Tables 2-4.

TABLE 2. AMPHIBOLE MASS AND FIBER REMOVAL BY DUAL MEDIA FILTRATION -
DULUTH PILOT PLANT

NWQL Ontario Research Foundation
Amphibole Mass Amphibole Fibers
Number of Samples Number of Samples
Total <£.005 Total At or
Treatment Technique Analyzed mg/L Analyzed Near BDL¥*
Filtration without sedimentation .
Alum & nonionic polymerT 3 3 3 2
2 gpm/sq ft
Alum & nonionic polymer’ 5 4 10 9
4 gpm/sq ft
Alum & nonionic polymerT - - 3 2
6-8 gpm/sq ft
FeCl; and cationic polymer§ - - 2 2
4 gpm/sq ft
Filtration with sedimentation
tube settlers, 4 gpm/sq ft
Alum and nonionic polymer 12 12 12 12
FeCl; and nonionic polymerT 2 1 2 2

*At or near BDL (below detectable limits) is defined as £ 0.04 X 106 £/L
985 N, Nonionic polymer by American Cyanamid, Wayne, N.J.

N-17, Dow Chemical Co., Midland, Mich.

§C—31, Dow Chemical Co., Midland, Mich.

From Black & Veatch (12)

14



TABLE 3. AMPHIBOLE MASS AND FIBER REMOVAL BY MIXED MEDIA FILTRATION -
DULUTH PILOT PLANT

NWQL Ontario Research Foundation
Amphibole Mass Amphibole Fibers
Number of Samples Number of Samples
Total <.005 Total At or
Treatment Technique Analyzed mg/L Analyzed Near BDL*
Chemicals added to mixing chamber:
Alum and nonionic polymer, 1 1 1 1
4 gpm/sq ft
Chemicals added to two flash mixers:
Alum and nonionic polymer,T 5 5 5 5
4 gpm/sq ft
Alum and anionic’ and cationic’ 2 2 2 2
polymers, 4 gpm/sq ft
Alum and anionic’ and nonionic! 2 2 2 2
polymers, 4 gpm/sq ft
Alum and nonionic polymer,T 1 1 1 1
2 gpm/sq ft
In-line mixers:
Alum and nonionic polymer,T 1 1 1 1
4 gpm/sq ft
Alum and nonionic! and anionic# 2 2 2 2
polymers, 4 gpm/sq ft
Alum and anionic” and cationic? 1 1 1 1
polymers, 4 gpm/sq ft
Alum and nonionic polymerT 2 2 2 2
6 gpm/sq ft
Alum and cationic polymer,’ 1 1 1 1
4 gpm/sq ft

*At or near BDL (below detectable limits) is defined as <0.04 X 10° £/L.
985 N, Nonionic polymer by American Cyanamid, Wayne, N.J.

#A—23, Dow Chemical Co., Midland, Mich.

§C—31, Dow Chemical Co., Midland, Mich.

From Black & Veatch (12)

15



TABLE 4. AMPHIBOLE MASS AND FIBER REMOVAL BY DIATOMITE FILTRATION -
DULUTH PILOT PLANT

NWQL Ontario Research Foundation
Amphibole Mass Amphibole Fibers
Number of Samples Number of Samples
Total <.005 Total At or
Treatment Technique Analyzed mg/L Analyzed Near BDL*
Pressure filtration;two—-step precoat,
1 gpm/sq ft
Anionic polymerT to second step of 1 1 1 1
precoat; alum & soda ash to body
feed
Alum & soda ash to second step of 6 6 6 3
precoat
Alum & soda ash to second step of 3 3 3 3
precoat
and to body feed
Cationic polymer” to raw water 5 5 5 5
Alum & soda ash to second step of 3 3 3 3
precoat; cationic polymer” to
raw water :
Vacuum filtrationj;one-step precoat,
1 gpm/sq ft:
Anionic polymerT to precoat 2 1 3 2
Vacuum filtration;two-step precoat,
1 gpm/sq ft:
Anionic polymerT to total precoat 0 0 1 1
Anionic polymer' to second step of 1 0 1 1
-precoat
Anionic polymerT to second step of 5 4 5 5
precoat; alum & soda ash to
body feed
Alum & soda ash to second step of 2 2 2 0
precoat '
Alum & soda ash to second step of 2 2 ' 3 2
precoat
and to body feed :
Cationic polymer” to raw water 1 1 3 3
Alum & soda ash to second step of 4 4 4 4

precoat; cationic polymer” to
‘raw water

*At or near BDL (below detectable limits) is defined as < 0.04 X 106 f£/L.
TA-23, Dow Chemical Co., Midland, Mich.
#Catfloc—B, Calgon Corp., Pittsburgh, Pa. From Logsdon and Symons (33)

16



Data in Tables 2-4 indicate that amphibole asbestos fibers can be removed
readily by filtration. Additional evidence to confirm the efficacy of filtra-
tion was found in the amphibole mass data. Many of the filter runs that were
sampled contained 0.005 mg/L or less in the filter effluent. Based on the
amphibole mass concentration in the raw water, this represented amphibole mass
reductions of tenfold to fortyfold. Treatment of the raw water with alum and
a nonionic polymer was considered to be the most effective for amphibole fiber
removal by granular media filtration. Techniques most effective for removing
amphiboles by diatomaceous earth filtration involved conditioning the DE
filter aid with alum or a polymer, or conditioning the raw water with cationic
polymer. Pressure DE filtration was more effective than vacuum DE filtration,
probably because air bubbles would form and collapse within the diatomite
filter cake when the cold, highly oxygenated Lake Superior water experienced a
pressure drop to less than one atmosphere in the pilot plant vacuum DE filter.

In late 1974 personnel from the Johns-Manville Research and Engineering
Center performed DE filtration tests at Duluth. The results are described in
a Johns—Manville report (34) that was prepared in response to the Interim
Report on Water Supply for the Duluth-Cloquet—Superior Area (35). The Johns-
[...]
136M Yes 5.0 5.0 16 16 6790

137M Yes 6.0 6.0 15 16 7660




TABLE 27.

CHRYSOTILE RESULTS FROM VARIOUS FILTER MEDIA -
SEATTLE PILOT PLANT

Filter Column

MM FC* cc* CMM*
Run Hour 10 106 106 106
No. Into Run fibers/liter fibers/liter fibers/liter fibers/liter
1 0.01(NSS) < 0.01(BDL) < 0.01(BDL) -
4 0.02(NSS) 0.04(NSS) < 0.01(BDL) -
161 10 0.01(BDL) 0.02(NSS) 0.01(NSS) -
13 0.01(BDL) 0.03(NSS) < 0.01(BDL) -
15 0.01(BDL) < 0.01(BDL) < 0.01(BDL) -
0 0.07 - 0.01(NSS) 0.09
1 0.1 - 0.04(NSS) 0.02(NSS)
11/2 0.36 - < 0.03(BDL) 0.94
2 0.03(NSS) - 0.01(NSS) 0.01(BDL)
. 3 0.01(BDL) - < 0.01(BDL) 0.03(NSS)
Y 4 0.01(BDL) - < 0.01(BDL) 0.01(NSS)
5 0.01(NSS) - < 0.01(BDL) 0.06(NSS)
6 0.01(NSS) - < 0.01(BDL) 0.02(NSS)
7 0.01(NSS) - 0.06(NSS) 0.01(NSS)
14 < 0.01(BDL) - < 0.01(BDL) 0.01(NSS)

*Data on filter media are on p. 41 of

water turbidities were also virtually

tested.

produced per day vs. filter loading rate in
production for the three kinds of media are
duction data in Figure 12 were not adjusted
having turbidity above 0.10 ntu.

this report.

the same for

From Kirmeyer (42)

all of the medias being

Kirmeyer calculated water production data for a large number of filter
runs made with filters utilizing mixed media with sand MS-6, dual media with
fine coal, and dual media with coarse coal.

Figure 12.
slight, if any exist.
for production of filtered water

Data are presented as net water
Differences in water
Water pro—

In the runs used as a data base for Figure
12, filtered water turbidity was almost always < 0.10 ntu, so any correction

55



NET WATER PRODUCED, gal/ft2/24 hrs

11,000
10,0001
9,000
8,000
7,000
6,000}
Legend MM = 2
" FC=*e
CC=x
5,000
4,000 ] 1 | 1 1
4 5 6 7 8 9

FILTER LOADING RATE, gpm/ft? From Kirmeyer (42)

Figure 12. Net water produced per 24 hours vs. filter loading rate
56



factor for the net production would be small. Filter performance was affected

more by pretreatment conditions than by media types in experiments with Tolt
Reservoir water.

Summary of Treatment Results

Fiber count data from the Seattle study are compiled in Appendix B of
this report. A summary of the appendix data is presented in Table 28. It
shows that chrysotile removal exceeded 99.0 percent in 50 of 125 samples.
Removal was greater than 95.0 percent for 100 of 125 samples. Amphibole re-
moval exceeded 99.0 percent in 6 of 18 samples and 95.0 percent in 15 of 18
samples. Chrysotile fiber counts were below detectable limits (BDL) or not
statistically significant (NSS) for 46 of 125 filtered water samples.
Amphibole fiber counts were BDL or NSS for 15 of 18 filtered water samples.

Most of the samples with filtered turbidity above 0.10 ntu had fiber removals
of 95.0 percent or lower.

The Seattle study confirmed the Duluth pilot plant research results. In
addition, the work at Seattle included runs to provide simultaneous comparison
of different kinds of filter medias and extensive asbestos sampling throughout
certain filter runs to give a better understanding of fiber removal by granu-
lar media filters.

57



8¢

TABLE 28. SUMMARY OF FIBER COUNT DATA FOR SEATTLE STUDY

Filtered Number Percent of Number Number Number Percent Number Percent
Water of samples of samples of samples of samples with of samples with
Fiber samples in this with with with BDL with NSS

Removal in this category filtered filtered BDL fiber NSS fiber

percent category turbidity turbidity fiber count fiber count

< 0.10 ntu > 0.10 ntu count count

Chrysotile Data Base: 125 filtered water samples paired with statistically significant
raw water chrysotile counts

> 99.0 50 407% 48 2 11 22% 15 30%

> 95.0 to 50 407 43 7 3 67% 17 347
99.0

> 90.0 to 13 10% 7 6 0 0% 0 0%
95.0

<90.0 12 10% 3 9 0 0% 0 0%

Amphibole Data Base: 18 filtered water samples paired with statistically significant
raw water amphibole counts

> 99.0 6 33% 6 0 3 50% 3 50%

> 95.0 to 9 50% 9 0 6 67% 3 33%
99.0

> 90.9 to 1 6% 0 1 0 0% 0 0%
95.0

I~
O
o
.
O
[\~
’_—l
—
e
-
[\%]
o
)
=~
=)
o
>4




SECTION 7

SAN FRANCISCO BAY AREA

During the course of preparing a doctoral dissertation entitled, "Asbes-
tos in Drinking Water and Cancer Incidence,” Kanarek incidentally obtained
some data on asbestos fiber removal at water filtration plants (19). Col-
lecting information about treatment was not the main purpose of Kanarek's work
so only a portion of the treatment plant data he obtained could be used in
this report. Data from nine treatment plants owned and operated by seven
utilities were compiled. The water sources, as well as the raw water asbestos
fiber counts, varied greatly.

’

Kanarek's data are most useful for the present effort when both raw and
filtered water fiber counts are given. Removal percentages can not be calcu-
lated without raw water data, nor can adequacy of treatment be discussed with
confidence if treated water fiber counts are very low but raw water counts are
unknown, and possibly also very low. For these reasons caution must be used
in interpreting the data presented by Kanarek.

Treatment performance data to supplement Kanarek's asbestos data were
furnished by the Sanitary Engineering Section of the Department of Health Ser-
vices, Health and Welfare Agency, State of California. The data, although
incomplete, show that treatment practice varies in the Bay area. Some plants
receive raw water of excellent quality, as measured by usual parameters such
as turbidity. Some of these are direct filtration plants. At times some of
the plants filter this high quality raw water with little or no coagulant
chemical added to condition the water. Other plants in the area, such as
those in Contra Costa County, treat turbid waters that are subject to waste-
water contamination by upstream outfalls. These plants employ complete treat-
ment, and they tend to strive for the best possible filtered water quality.

TREATMENT PLANTS IN CONTRA COSTA COUNTY

Three of the treatment plants for which some data are available are loca-
ted in Contra Costa County. According to Kanarek (19), filtration plants for
the City of Antioch, City of Pittsburg, and Contra Costa County Water District
(Bollman Plant) draw raw water from the Contra Costa Canal, the Sacramento
River, or the San Joaquin River (Fig. 13).

Design and Operating Information

Bollman Plant——
The Bollman plant is the largest of the plants in Contra Costa County for

59



Sacramento-San Joaquin Delta System

Municipal wastewater and
asbestos industry discharge

Contra Costa Canal
Rock Slough Intake

¢

—— s — —— — T
—{Antioch Treatment Plant)

San Joaquin River

Sacramento River

Asbestos industry
discharge

-’CPittsburg Treatment Plant ’

Mallard Reservoir

- { Bollman Treatment Plant ,

\

Martinez Marti T
Reservoir artinez Treatment Plant

Figure 13. Water sources for water treatment plants.
— Contra Costa County

60



which data are available. Stone indicated that this plant could pump water
from the Sacramento River when flows were great enough to overcome tidal
effects from San Francisco Bay (45). According to Harris the turbidity of the
raw water at the Bollman Plant was expected to range from 25 to 300 ntu (46).
He wrote that the drainage of the Sacramento and San Joaquin River systems con-
tributed considerable amounts of industrial, municipal, and industrial wastes
to the source water.

Because of the raw water quality, the Bollman Plant was designed to pro—
vide very thorough treatment to the water. Treatment includes coagulation,
flocculation, sedimentation and filtration. Plant design criteria as given by
Stone are shown in Table 29. The Bollman Plant was designed so that alum,
lime, caustic soda, and polymer could be fed to adjust pH and condition the
water for filtration.

Filter media were evaluated in pilot filter studies. Media selection is
given in Table 30. The combined media depth after backwashing was 31 inches.
Stone noted that the top of the filter media was 7.1 feet below the surface of
the water when the filter was in operation. This design was used so that a
positive head could be provided in the filter media under all operating con-
ditions.

Antioch and Pittsburg Plants—-

Engineering information about the Antioch and Pittsburg plants was pro-
vided by the Sanitary Engineering Section of the Department of Health Services,
State of California. The Antioch plant uses upflow clarifiers with sludge re-
circulation. The floc zone provides about 15 minutes detention time. Deten—
tion time in the settling zone is about 50 minutes. The surface loading for
the upflow clarifier is about 2 gpm/sf. Alum is used as the primary coagulant,
and polyelectrolytes are used as both coagulant and filter aids. The filters
consist of 20 inches of anthracite on top of 10 inches of sand. During 1976-
77 the filtration rate ranged from 1.5 to 3 gpm/sf. The treatment plant at
Pittsburg is of conventional design with rapid mix, flocculation, about 4
hours of detention time in the settling basins, and filtratiom through dual
media at 2 to 2.5 gpm/sf. Specifications for the media are:

i. 10 inches of anthracite 1.5-1.6 mm, U.C.<1.70
ii. 20 inches of crystal Monterey sand, graded as follows:

Sieve Size % Passing Sieve
U.S. #16 96-99%
U.S. #20 68-897%
U.S. #30 19-58%
U.S. #40 2-7%
U.S5. #50 0-1%

61



TABLE 29. DESIGN AND HYDRAULIC INFORMATION FOR BOLLMAN PLANT,
CONTRA COSTA COUNTY WATER DISTRICT

Plant capacity, mgd 80
Rapid mix, minutes 0.9
Flocculation

high energy, minutes 11

low energy, minutes 7.5
Sedimentation, minutes 60
Filters

Number (with 2 bays each) 4

Square feet per filter 1447

Flow per filter, mgd 20
Maximum Filtration rate, gpm/sf 9.6

TABLE 30. BOLLMAN PLANT FILTER MEDIA

Specific Depth Effective Size
Gravity inches mm
Top Layer Anthracite 1.48 16 1.58
Intermediate Layer  Anthracite 1.58 8 0.89
Lower Layer Silica Sand 2.6 10 0.3

Water Quality

Raw Water—-

Asbestos fiber counts and turbidity data for the Contra Costa County raw
water samples are given in Table 31. The fiber data contain only three statis-
tically significant chrysotile values, and this at first appears to make an
assessment of treatment efficacy difficult or impossible. Careful considera-
tion of the data, however, reveals a tendency_for raw water samples to contain
asbestos fibers in the range of 10 £/L to 107 £/L. The three samples that
did contain statistically significant fiber counts had 8, 4, and 17 X 10 £/L.

Two samples of raw water taken at the CCCWD had fiber counts that were
not statistically significant, but because of the debris present in the raw
water and the small amount of water that could be filtered for analysis, the
finding of a single fiber represented 2.5 or 5 X 10® f/L. These sample re-
sults, although not statistically significant, suggest that the raw water
fiber count was in the millions. Of the 8/13/76 samples from the canal, one

62



TABLE 31. RAW WATER DATA FOR CONTRA COSTA CANAL AND OTHER SURFACE WATERS

IN CONTRA COSTA COUNTY

pH Turbidity Chrysotile Amphibole
Date Location ntu 100 £/L 100 £/L
12/10/74  Mallard Reservoir 7.7 23 0.03 NSS BDL(0.03)
CCCWD (0.03)
10/13/75& North Inlet 7.7 40 0.6 NSS 0.2 NSS
10/14/75 Mallard Reservoir (0.2) (0.2)
5/8/76 Pittsburgh raw - 42 21 BDL(4.3)
5/8/76 Antioch raw - - BDL(4.3) BDL(4.3)
8/13/76 Contra Costa 7.7 32 present, present
Canal @ Clyde impossible impossible
to count to count
8/13/76 Contra Costa 7.5 28 present, present
Canal @ Pittsburg impossible impossible
to count to count
8/12/76&  Contra Costa 7.6 18 8 0.8 NSS
8/13/76  Canal @ Antioch (0.8)
4/18/717 Clyde, CCCWD 7.7 25-19 10 NSS BDL
intake on Canal (2.5) (2.5)
4/18/77 Contra Costa 7.4 21 - -
Canal @ Pittsburg
4/18/77 Contra Costa 8.2 25 - -
Canal @ Antioch
4/18/77 Clyde - CCCWD 7.9 3 0.6 NSS BDL
settled 8 days (0.2) (0.2)
5/11/77 Contra Costa 7.7 29 15 NSS BDL
Canal @ Clyde (5) (5)
1/9/78 Mallard Reservoir 7.6 22 4 BDL
from canal @ Clyde (0.5)
settled 3 days
4/4]78 Mallard Reservoir 7.6 38 17 3.3 NSS
from Mallard Slough (1.7)

Detection limit in parenthesis

CCCWD = Contra Costa County Water District

63



was counted and had 8 X 10 f/L. Fibers were present in two other samples
taken that day, but determining the number of fibers per liter was not pos-—
sible. Nevertheless, on the basis of the Antioch sample, suggesting that the
other two 8/13/76 samples contained asbestos fibers in the range of 100 to 107
f/L seems reasonable.

Filtered Water--—

Data for turbidity and fiber counts of raw and filtered water samples
from Antioch, Pittsburg, and CCCWD are shown in Tables 32 to 34. The Bollman
plant consistently produces filtered water with a turbidity of less than 0.10
ntu. Turbidity reduction was 99.7 percent or higher. Chrysotile fiber count
reduction exceeded 99 percent twice, and on two other instances it probably
was 98 percent or more. The chrysotile count in the filtered water ranged
from below 0.02 to 0.7 X 10® f/L. Filtered water turbidities at the Antioch
and Pittsburg plants are slightly higher than at the Bollman plant, and fiber
count reduction is sllghtly lower. Fiber counts in the filtered water ranged
from 0.05 to 0.8 X 106 f/L, values similar to those reported at the Bollman
plant.

SAN FRANCISCO

Both water quality and coagulation practice are more variable at the San
Andreas plant. This plant is a conventional plant, employing rapid mixing,
coagulation, sedimentation and filtration. During periods of low turbidity, a
low alum dose is used to destabilize particulates and form tiny floc particles
that do not settle but are removed in the filtration process. With respect to
the water quality characteristics in the existing EPA Drinking Water Regula-
tions, raw water quality at this plant is excellent. Turbidity before filtra-
tion sometimes meets the 1 ntu limit in the Regulations. Before the Kanarek
study was made, coagulant chemical feed was often shut off if the water met
the 1 ntu limit before filtration. Since Kanarek's findings were made known,
treatment practice calls for the use of a coagulant chemical whenever water is
filtered, regardless of raw water turbidity, in order to achieve more effec~
tlve fiber removal.

As the treatment information indicates in Table 35, the plant was some-
times operated without any coagulant chemicals. Because of the characteris-
tics of the raw water, the doses of alum and polymer, when used, are low.
During the 1975 to early 1977 period of operation, asbestos fiber counts were
higher by a factor of 2 to 4 than they have been since May, 1977.

MARIN COUNTY

Kanarek's study included data on the Marin Municipal Water District's
San Geronamo and Bon Tempe plants. According to Kanarek, these are conven-
tional plants, employing flocculation, sedimentation, and filtration (19).
Sources of raw water are shown in Figure l4. Water for the District comes
from local runoff from the Coast Range. It is collected in reservoirs in the
Mt. Tamalpais region and treated at the two filtration plants. Raw water data
are limited to two samples taken at the San Geronamo plant (see Table 36).
Samples of treated water show that both turbidity and fiber counts are lower
at the Bon Tempe plant. Filtered water turbidities as high as 1.0 ntu were

64



59

TABLE 32. TREATMENT DATA FOR ANTIOCH PLANT

Coagulation Raw Water Data Finished Water Data % Reduced
Date
Chemical mg/L pH Turbid- Chryso— Amphi- pH Turbid- Chryso— Amphi- Turbid- Chryso—
Used ity tile bole ity tile bole ity tile
(ntu) (10° £/1) (ntu) (106 f/1)
5/8/76 Alum 40 - 25 BDL BDL -  0.14 0.13 BDL 99.4 -
Polymer 0.0061 (4.3) (4.3) (0.02)
Caustic*
8/12/76  Alum 41 7.6 18 7.4 0.21 98.8
Polymer 0.0077
Lime*
8/13/76 8 0.8 NSs 0.26 BDL 96.7
(0.8) (0.02)
4/18/77 Alum 45 - -
Polymer 0.0058 8.2 25 8.0 0.26 0.13 BDL 99 -
Lime* (0.025)

*Used to adjust pH
Detection limit shown in parenthesis



99

TABLE 33. TREATMENT DATA FOR BOLLMAN PLANT

Coagulation Raw Water Data Finished Water Data % Reduced
Date
Chemical mg/L pH  Turbid- Chryso- Amphi- pH Turbid- Chryso- Amphi- Turbid- Chryso-
Used ity tile bole ity tile bole ity tile
(ntu) (10% £/1) (ntu) (10% £/1)
12/10/74 Alum 41 0.03 NSS BDL BDL BD1L,
Polymer 0.02 7.7 23 (0.03) 8.1 0.04 (0.005) 99.8
Lime & Caustic*
10/13/75 0.6 NSS 0.2 NSS 0.13 BDL
(0.2) (0.005)
10/14/75 Alum 41.5
Polymert 0.017 7.7 40 8.06 0.04 99.9
Lime & Caustic*
Alum 45.6 Present
8/13/76  Polymert 0.019 7.7 32 can't count 8.2 0.05 0.16 0.01 99.8*
Lime & Caustic* NSS
Alum 47.8
4/18/77 Polymert 0.022 7.7 25-19 10 NSS BDL 8.15 0.055 0.025% BDLS 99.7% could
Lime & caustic#® (2.5) NSS (0.025) be 99.75%
(settled 8 days) 3 0.6 NSS BDL BpLY BpLY
(0.2) (0.025) (0.025)
5/11/77  Alum 49.6
Polymert 0.026 7.7 29 15 NSS BDL 8.11 0.05 0.18 BDL 99,8 could
Lime & Caustic*® (5) (0.025) be 98.87%
Alum 54,1
8/5/77  Polymert 0.032 7.7 35 - - 8.1 0.053 0.7 BDL 99.8t
Lime & Caustic* (0.05)

(continued)



L9

TABLE 33. (continued)

Coagulation Raw Water Data Finished Water Data % Reduced
Date
Chemical mg/L pH  Turbid- Chryso- Amphi- pH Turbid- Chryso- Amphi- Turbid- Chryso-
Used ity tile bole ity tile bole ity tile
(ntu) (106 £/1.) (ntu) (100 f/1)
Alum 49.8
1/9/78 PolymerT 0.032 7.6 22 4 BDL 8.45 0.05 BDL BDL 99,7+ 99,37+
Lime & Caustic*® (0.5) (0.025) (0.025)
Alum 46.8
4/4/78 Polymer)T 0.032 7.63 38 17 3.3 8.3 0.061 0.15 0.025 99.8+ 99.1
Lime & Caustic* NSS(1.7) NSS

*Used to adjust pH

TGenerally nonionic polymer used as a filter aid
Detection limit shown in parenthesis

§After filtration
fAfter clearwell



89

TABLE 34. TREATMENT DATA FOR PITTSBURG PLANT

Coagulation Raw Water Data Finished Water Data % Reduced
Date
Chemical pd  Turbid- Chryso- Amphi- pHl Turbid- Chryso—- Amphi- Turbid- Chryso—
Used ity tile bole ity tile bole ity tile
(ntu) (100 £/1) (ntu) (106 £/1)
5/8/76  Data 8.3 42 21 BDL 8.0 0.28-0.38  BDL BDL 99.2  98.7+
Unavailable (4.3) (0.26) (0.26)
8/13/76  Alum 7.5 28 Present Present 7.5 0.27 0.76  0.04 99 -
Lime NSS
4/17/77& Alum 7.4 21 - - 7.4 0.10 0.05 BDL 99.5+ -

4/18/77 Lime

NSS (0.025)

Detection limit shown in parenthesis



69

TABLE 35. TREATMENT DATA FOR SAN ANDREAS PLANT

Coagulation Raw Water Data Finished Water Data % Reduced
Date
Chemical mg/L pH Turbid- Chryso- Amphi- pH Turbid- Chryso— Amphi- Turbid- Chryso-
Used ity tile bole ity tile bole ity tile
(ntu) (10 £/L) (ntu) (10° £/L)
Alum 2.1
5/5/75 Magnafloc! 0.23 7.6 1.1 3.5 BDL 8.6 0.12 1.4 BDL 89 60
Caustic#*
NSS
12/14/76  None 7.6 0.64 3.7 BDL 8.7 0.32 3.45  0.08%5 50 8
estimate (0.08) 1.4%  o0.32% 62
Alum 0.75
2/17/77 catfloc-T8 0.69 7.5 0.75 - - 8.6 0.15 1.9 EDL 80 -
Caustic* (1.5 EPA) (0.25)
Alum 2.0
5/26/77 Catfloc~T 0.75 7.5 1.2 - - 8.8 0.12 0.4 BDL(0.025) 90 -
0.12 0.8 0.05 NSS 90 -
0.11 0.32 BDL(0.025) 91 -
Alum 3.0 0.9 to - - 78 to -
8/17/77 Catfloc-T 0.75 7.6 0.76 8.6 0.20 0.93 0.05 NSS 74
(0.025)
Alum 2.1
1/11/78 cCatfloe~T 0.75 7.5 1.4 - - 7.9 0.14 0.7 BDL 90 -
(0.025)
Alum 12.5
4/12/78 Polymer none 7.6 2.2 1.5 BDL 8.7 0.22 0.32 BDL 90 79
Caustic¥® (0.13) (0.064)

TAmerican Cyanamid, Wayne, N.J.
*Used for pH adjustment
@Calgon Corporation, Pittsburgh, PA

§ after filtration
after clear well



Nicasio Reservoir

Alpine Lake [==—— 3= Kent Lake -

Bon Tempe Lake
* San Geronimo Treatment Plant
< Bon Tempe Treatment Plant)

Y

Extreme Dry
Season Only

Ranney Well, Chlorination

Russian River

Figure 14. Water sources for Marin Municipal Water District plants.

70



TL

TABLE 36. TREATMENT DATA FOR MARIN MUNICIPAL WATER DISTRICT AND
NORTH MARIN WATER DISTRICT

Coagulation Raw Water Data Finished Water Data % Reduced
Date
Chemical mg/L pH  Turbid- Chryso- Amphi- pH Turbid~ Chryso- Amphi- Turbid- Chryso-
Used ity tile bole ity tile bole ity tile
(ntu) (10 £/1) (ntu) (10® £/1)
San Geronomo Plant, Marin Municipal Water District
12/2-3/74 =~ - - - 2 - - - - - - -
3/6/75 Alum 23 7.7 8-6 11 - 8.6 1.0-0.82 83-90
Lime 12
3/7/75  Alum 25 7.2-7.6 5 - - 8.6 1.0-0.57 2 - 80-89 82
Lime 17
2/25/76  Alum 9 7.2 8 0.3 8.6 0.55 0.14 - 93 53
Polymer 1.0 0.25 - 44
Lime 8
11/12/76 Alum 14.3 7.6 19-2.1 - - 7.1 0.16 0.04 0.04 92-99 -
Polymer 1.6 NSS NSS
Lime 0
12/13/76 Alum 7.8 2.5 - - - 0.41 BDL BDL 84 -
Polymer 0.6 (0.02) (0.02)
Lime 10
8/17/77 Alum 6.1 6.6 14 - - 7.9 0.29 0.7 0.1 98 -
Lime 0 NSS
1/10/78 Alum 51 6.8 46 - - 8.2 0.64-0.28 12 BDL 99 -
Lime 0 (0.5)

Detection limit in parenthesis
(continued)



L

TABLE 36. (continued)
Coagulation Raw Water Data Finished Water Data % Reduced
Date
Chemical mg/L pH Turbid- Chryso- Amphi- pH Turbid- Chryso—- Amphi- Turbid- Chryso-
Used ity tile bole ity tile bole ity tile
(ntu) (10 £/1) (ntu) (10% f£/1)
Bon Tempe Plant, Marin Municipal Water District
12/13/76 Alum 22,6 7.7 1.0 - - 8.4  0.25 0.2 BDL 75 -
Lime 14 NSS (0.05)
8/10/77 Alum 14,1 8.0 0.70 - - 8.8 0.17 BDL BDL 76 -
Lime 13 (0.1) (0.1)
1/14/78 data 7.3 23 - - 7.4 0.12 BDL BDL 99+ -
unavailable (0.1) (0.1)
Stafford Plant, North Marin Water District
3/15/78 Alum 60 7.3 65 5 NSS BDL 8.4 <0.05 BDL BDL 99.9+ -
Lime 24 (5 (5) (0.025) (0.025)
Polymer 0.03

Detection limit in

parenthesis



reported at San Geronomo, vs. 0.25 ntu at Bon Tempe. The highest filtered
water fiber count at San Geronomo was 12 X 10° f/L, but it was only 0.2 X 100
f/L (NSS) at Bon Tempe.

The Stafford treatment plant of the North Marin Water District was sampled
one time. Both the finished water fiber count and filtered water turbidity

were quite low (Table 36). Data suggest that the raw water may contain asbes-
tos fibers, this would be expected at Stafford.

The San Francisco Bay area has many water treatment plants, with a variety
of types, including direct filtration, upflow clarification, and conventional
flocculation-sedimentation-filtration plants. Although additional data would
have been very useful for interpreting the fiber removal results, the availab’
information is very interesting and shows, in general, that water filtration
plants can remove asbestos fibers under proper operating conditions.

73



SECTION 8

PHILADELPHIA

The City of Philadelphia has three water treatment plants, Torresdale on
the Delaware Estuary, and Belmont and Queen Lane on the Schuylkill River.
About half of Philadelphia's drinking water is supplied by the Torresdale
Plant and the other half is supplied by the Queen Lane and Belmont Plants.
Generally the portion of Philadelphia east of Broad Street receives treated
Delaware Estuary water while the section west of Broad Street receives treated
Schuylkill River water.

DESIGN AND OPERATING INFORMATION

The three treatment plants are typical of plants east of the Rocky Moun-
tains that have been designed for turbidity removal. All three treatment
facilities are coagulation plants of the rapid sand filter type, with auto-
matic and semi-automatic controls.

Torresdale Plant

The Torresdale Plant receives raw water to a pre—sedimentation basin via
a difference in pre-sedimentation basin and estuary water levels. Raw water
from the pre-sedimentation basin is pumped by eight 60-MGD pumps to eight
separate rapid mix chambers. Coagulant addition takes place in these chambers.
Beyond the rapid mix chambers the Torresdale Plant is operated as two parallel
facilities, a North and South section. FEach section contains two 2.3 million
gallon flocculation basins, two 10 million gallon sedimentation basins and 47
rapid sand filters. Finished water is stored in two clear wells with a total
storage of 194 million gallons. The Torresdale Plant has a rated capacity of
282 MGD and a hydraulic capacity of 423 MGD.

Chemical treatment at the Torresdale Plant includes marginal chlorination
at the presedimentation basin, breakpoint chlorination during rapid mix, and
post addition of ammonia to form chloramines. Lime is added for pH stabiliza-
tion to facilitate coagulation with ferric chloride. Post chemical treatment
includes addition of fluoride. Occasionally powdered carbon and chlorine diox-
ide are used for taste and odor control.

Queen Lane Plant

The Queen Lane Plant receives raw water via four 40 MGD and two 20 MGD
pumps located on the Schuylkill River just below the confluence of the
Wissohickon Creek. The intake pumps are protected by a floating boom and

74



vertical bar screens. The raw water is delivered to a 177 million gallon raw
water storage reservoir. Raw water from the storage reservoir flows by gravity
into the pretreatment building which contains four rapid mix chambers. The
Queen Lane Plant is divided into a north and south section. Each section con-
tains two 1.0 million gallon flocculation basins and two 4.3 million gallon
sedimentation tanks stacked to accomplish primary settling in the upper level
and secondary settling in the lower level. The north section contains 21 rapid
sand filters and the south section contains 19 rapid sand filters, with each
filter rated at 3 MGD. Filter water flows to north and south bi-level clear
wells, with a total combined storage of 83 million gallons. The Queen Lane
Plant has a rated capacity of 120 MGD and a hydraulic capacity of 160 MGD.

Chemical treatment at Queen Lane includes breakpoint prechlorination at
the raw water storage reservoir. Ammonia is added after filtration to form
chloramines. Coagulation is achieved through the addition of ferric chloride
and lime. Post chemical treatment also includes the addition of fluoride and

zinc phosphate for corrosion control. Occasionally powdered carbon is used
for taste and odor control.

Belmont Plant

The Belmont Plant receives raw water through submerged intakes on the
Schuylkill river. Each intake is equipped with primary and secondary vertical
bar screens. Water is pumped by two 40 MGD and two 20 MGD pumps to two raw
water reservoirs operated in series with a total capacity of 72 million gal-
lons. Raw water flows by gravity to rapid mixing facilities each containing
three chambers. The Belmont Plant is divided into a north and south section.
The north section contains two 0.55 million gallon flocculation basins followed
by two 2.36 million gallon sedimentation basins, and 12 rapid sand filters
rated at 3 MGD each. The south section contains two 0.66 million gallon floc-
culation basins, followed by two 3.24 million gallon sedimentation basins,
and 14 rapid sand filters. Filtered water flows into a 1.8 million gallon
clear well and then into a 21.7 million gallon finished water reservoir. The
Belmont Plant has a rated capacity of 78 MGD and a hydraulic capacity of 108
MGD.

Chemical treatment at Belmont includes marginal pre-chlorination followed
by breakpoint chlorination. Ammonia is added after filtration to form chlora-
mines. Coagulation is achieved through the addition of alum and lime. Post-—
chemical treatment includes the addition of fluoride, and zinc phosphate for
corrosion control. Occasionally powdered carbon and chlorine dioxide are used
for taste and odor control.

Performance for all three plants is summarized in Table 37.
WATER QUALITY DATA

A cooperative study between the Philadelphia Water Department and EPA was
undertaken after a limited sampling program had indicated that raw and fil-

tered waters in Philadelphia contained asbestos. Two phases of this study have
been completed, and a third is under way.

75



TABLE 37. DESIGN AND OPERATING INFORMATION FOR PHILADELPHIA PLANTS, 1977-1978
Torresdale Queen Lane Belmont
Rated Capacity
Peak MGD 423 160 108
Average MGD 282 120 78
Daily Output
Peak MGD 306 159 90
Average  MGD 224 110 73
Flocculation Time at Average 44 North section
Rated Capacity, minutes 47 48 45 South section
Sedimentation Time at Average
Rated Capacity, minutes 204 206 188 North section
222 South section
Filtration Rate at Average
Rated Capacity, gpm/sf 2 2 2
Coagulant
Type Ferric Chloride Ferric Chloride Alum
Dosage (avg) mg/L 13.3 7.3 15.5
Typical pH(Finished) 8.5 6.9 7.2
Turbidity
River
Average, ntu 12 14 19
Range, ntu 3-80 2-230 2-390
Finished
Average, ntu 0.24 0.10 0.44
Range, ntu 0.1-1.4 0.01-1.3 0.2-1.8

76



During the first phases of sampling and analysis, monitoring of raw and
filtered water quality during normal plant operation was emphasized. Seven
day composite samples of raw and filtered waters were collected at all plants.
In addition, so that effects of storms and high runoff could be evaluated, some
twenty—four hour composite samples were taken during periods of rising river
flow and falling river flow.

Effects of Storms

Because early sampling activities had produced conflicting data on asbes—
tos in raw and finished waters, effects of storm flow were studied in order to
learn if asbestos concentrations in the rivers were influenced by scouring and
deposition during flow changes. In December, 1977 two storms occurred in the
area, and the sampling was carried out.

On December 14, 0.9 inches of rain fell, according to the U.S. Weather
Station at Philadelphia International Airport. The second storm occurred on
December 21, when 1.0 inches of rain fell at the airport. Figure 15 shows the
variation of Delaware Estuary flow as measured at Trenton, New Jersey, and raw
water turbidity at the Torresdale Plant during the time period that included
both storms. Figure 16 shows similar data for the Schuylkill River at the
Belmont Plant. Substantial increases in flow occurred at both plants after
the December 14 precipitation fell at Philadelphia. The variations in flow on
December 15-20 probably were the result of precipitation in the watersheds in
areas upstream from Philadelphia. The trends that occurred during sampling
were rising flow and turbidity followed by falling flow and turbidity. Results
of the storm sampling program are given in Table 38.

Asbestos fiber counts in the rivers are higher at the beginning of a
storm, when flow is rising and sediment previously deposited on the river bed

is picked up and carried by the higher flow.

Treatment Plant Performance

In plant performance evalution studies at Philadelphia plants, 7-day
composite samples have generally been collected. Sampling for filtered water
generally has been delayed by 24 hours to allow for time of flow through the
plants. Results are shown in Tables 39-41. The results show that conventional
water treatment plants with coagulation, flocculation, sedimentation and fil-
tration can remove a high percentage of the asbestos fibers found in the raw
water. Substantial removal by sedimentation was observed when raw, settled,
and filtered water samples were analyzed. Sedimentation at Torresdale
reduced the fiber count from 15.8 to 0.7 X 100 f/L. At Belmont, sedimenta-
tion reduced the fiber count from 10 to 1.7 X 106 f/L, but the filtered
water contained 1.35 X 100 f/L. These samples were taken as 24-hour compos-
ite samples during a period when 7-day composite samples were taken. The
7-day composite for the Belmont plant had 8.6 X 106 f/L in the raw water
and 0.28 X 100 f/L (NSS) in the filtered water. The significance of the
1.35 X 10 £/L filtered water sample is uncertain because no other filtered
waters had such a high fiber count. Additional composite sampling of raw,
settled, and filtered water is needed.

77



8L
CUBIC FEET/SECOND, thousands

501
*x Delaware estuary flow at Trenton
December 13-26
O Turbidity at Torresdale Intake
December 14-26
Aot
¥
40 * o * -50
*
¥ *
* *
* -
* X %, N * i %* . 40
N * *ﬁ oF & o !
% o % ° *
30f . " o o o . % 4130
4 %* 0O ; o * ¥ %
* % [} (<} o o * " ¥ ok
% o o * o o * " ﬁ
° * q * —
o, % 4 °© o ° o o 20
¥ oo ©
b3 ° ° Q o
d ° [ o
201 * o |° ° o 110
oo
?
* _40
A‘* %*
1 0 x** t#* N 1 1 1 1 1 i -
13 14 15 16 17 18 18 20 21 22 23 24 25 26
— RISE — FALL ———— e—— RISE —————~——FALL ——
COMPOSITE COMPOSITE TIME, days | comPOSITE COMPOSITE
STORM I STORM IT

Figure 15. Flow and turbidity during Torresdale plant storm sampling.

TURBIDITY, ntu



6L

thousands

CUBIC FEET/SECOND

40

W
(o]

20

10

o Schuylkill River Turbidity

at Belmont

12/14/77 —12/25/77

% Schuylkill River Flow
at Philadelphia

12/13/77—12/26/77

i 00 4100
o0
) . oo o 190
xx
—480
* q
« oo 4170
* %*
i . o 460
[] " *
*x 000 -1 50
o dq * o *
o * % oooo i *oo — 40
o * * o tﬁ* ° #*
. ° o #* o o} x 0 o *® 1 * T 30
Q
- tl,;( 00 000 oo ° ¥ * ? *mﬁ g‘;goooo ** % 20